
PTX401T



PTX401T0010      FIG.4210

2020/07/23

42  PUMP



PTX401T0010      FIG.4210

REF. PART NUMBER PART NAME CODE NO. QTY REMARKS INTERCHANGE

110 480-10210-02 CASING COVER         -        1

115 480-10210-20 PACKING,INNER CASING         -        1

120 481-00000-75 INNER CASING         -        1

130 480-12010-04 IMPELLER         -        1

135 480-10210-07 LINER         -        1

140 480-08210-08 MECHANICAL SEAL         -        1

145 480-10010-43 SHIM         -        1 T=0.3

146 480-10010-44 SHIM         -        1 T=0.6

147 480-10010-45 SHIM         -        1 T=1.0

150 480-08210-17 PACKING         -        1

170 480-06210-12 PLUG         -        1

172 480-08210-18 O RING         -        1

180 480-10210-29 SOCKET BOLT         -        3 M5X14

185 481-00001-63 SOCKET HEAD BOLT         -        3 M8X30

187 481-00001-64 SPRING WASHER         -        3 M8

210 481-00000-74 CASING         -        1

270 480-08210-13 COVER BOLT         -        2 M16

272 480-08210-14 RIVET         -        2

274 480-08210-34 SPRING PIN         -        2

276 480-08210-16 CASING COVER HOLDER         -        2

277 480-08210-15 KNOB         -        2 M16

280 480-10210-27 BOLT & WASHER AY         -        4 UNC3/8X45

281 480-10210-26 SEAL PACKING         -        4

283 480-05310-33 SPRING WASHER         -        3 M5

310 481-40004-03 SUCTION FRANGE         -        1

314 480-05010-03 BOLT & WASHER AY         -        3 M10X30

320 481-00000-79 CHECK VALVE         -        1

322 480-10310-30 NIPPLE,NPT-PF         -        2

325 481-00000-77 SUCTION FLANGE         -        1

330 480-10010-17 PACKING,HOSE JOINT         -        2



PTX401T0010      FIG.4210

REF. PART NUMBER PART NAME CODE NO. QTY REMARKS INTERCHANGE

340 480-10010-18 NIPPLE,AL         -        2

350 480-10010-16 NIPPLE         -        2

410 481-40003-03 DELIVERY FRANGE         -        1

414 480-05010-03 BOLT & WASHER AY         -        4 M10X30

420 480-10010-20 PACKING         -        1

445 481-00000-78 DELIVERY FLANGE         -        1

460 480-06210-12 PLUG         -        1

462 480-08210-18 O RING         -        1

510 480-10210-33 STRAINER        405T         -        1

520 480-10010-28 HOSE BAND         -        3

610 481-40018-01 FRAME         -        1

611 481-40002-01 BASE,ENGINE         -        1

630 480-05210-35 TOOL         -        1

632 480-05210-36 WING BOLT         -        1 M6X15

670 480-08210-19 CUSHION RUBBER         -        4

680 481-00001-88 BOLT & WASHER AY         -        2 M10X55

690 480-10010-25 FLANGE NUT         -        2 M10 480-10010-24

691 480-10010-24 NUT & WASHER AY         -        6 M8

910 484-00078-03 LABEL(PUMP NAME)         -        1


